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SAMPLE DESCRIPTION:  

TWELVE (12) PIECES OF SUBMITTED SAMPLE SAID TO BE : 
ITEM NAME : 90CC KO SHAPE CUP & SAUCER - DECOR : ORANGE. 
MODEL NO. : 656342601. 
ORDER NO. : 2008/1656560. 
QUANTITY : SIX PIECES FOR CUP & SIX PIECES FOR SAUCER. 
COUNTRY OF ORIGIN : CHINA. 

 ************************************************************************************* 
 
TESTS CONDUCTED: 
 AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S) 
 ************************************************************************************* 
 
CONCLUSION: 

TESTED SAMPLE STANDARD RESULT 
TESTED COMPONENTS OF 
SUBMITTED SAMPLES 

EUROPEAN COUNCIL DIRECTIVE  
84/500/EEC ARTICLE 2, AND COMMISSION 
DIRECTIVE 2005/31/EC ON LEACHABLE LEAD AND 
CADMIUM RELEASED FROM CERAMIC ARTICLE 
INTENDED TO COME INTO CONTACT WITH 
FOODSTUFF 

PASS 

 ************************************************************************************* 
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1 DISHWASHER SAFE TEST 
 
  TEST STANDARD : IN HOUSE METHOD. 
 
  TEST PROCEUDRE : 
  THE SUBMITTED SAMPLE WAS SUBJECTED TO THE FOLLOWING DISHWASHING CYCLE AND VISUAL 

EXAMINATION WAS MADE IN COMPARISON WITH THE CONTROL SAMPLE. 
 
  WASH CONDITION : 
  WASH / RINSE / DRY NORMAL CYCLE (TAKE APPROXIMATELY 120 MINUTES AND TEMPERATURE 

OVER 65°C. 
 
  NUMBER OF CYCLE : FIVE (5) CYCLES. 
 
  DETERGENT : CASCADE (90 GRAM) 
 
  DISHWASHER : KENMORE ULTRA WASH II. 
 

LOCATION INSIDE DISHWASHER : TOP RACK. 
 
  NUMBER OF SAMPLES TESTED : ONE (1) SET PLUS ONE (1) SET AS CONTROL SAMPLE; 
                    TOTAL : TWO (2) PIECES PER SET. 
   
  RESULT :   
 

NO VISIBLE CRAZING, CRACK, CHIPPING OR COLOR FADING WAS FOUND ON ALL THE 
TESTED SAMPLES AFTER THE TEST. 

 
  DATE SAMPLE RECEIVED : NOV 05, 2008 
  TESTING PERIOD : NOV 05, 2008 TO NOV 08, 2008 

************************************************************************************ 
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2 LEACHABLE LEAD AND CADMIUM CONTENT 
 
  AS PER EUROPEAN COUNCIL DIRECTIVE 84/500/EEC AND COMMISSION DIRECTIVE 2005/31/EC 

BY ATIONIC ABSORPTION SPECTROPHOTOMETRIC ANALYSIS.  
 

RESULT TESTED 
COMPONENT LEAD CADMIUM 

 (ppm) (ppm) 
(1) 

VOLUME OF LEACHING 
VOLUME 
(mL) 
90 <0.05 <0.03 

 LIMIT (CATEGORY 2) : 4 0.3 
 
 

 
  REMARK :  ppm = PARTS PER MILLION 
      < = LESS THAN 
    
  TESTED COMPONENTS : 
 

(1) CUP. 
(2) SAUCER. 
 

  DATE SAMPLE RECEIVED : NOV 05, 2008 
  TESTING PERIOD : NOV 05, 2008 TO NOV 11, 2008 

************************************************************************************ 

 VOLUME OF LEACHING RESULT TESTED 
COMPONENT SURFACE AREA VOLUME LEAD CADMIUM 

 (dm2) (mL) (ppm) (ppm) 
(2) 1.1 70 0.10 <0.03 
 LIMIT (CATEGORY 1) : 0.8 0.07 
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*********************************************************************************** 

END OF REPORT
 

  


